

Certificate of Laboratory Analysis
Test Method, Polarized Light Microscopy (PLM)
Project : Montessori, GRPS



Report To:

Mr. Jeremy Brown
 State of Michigan/MDEQ AQD
 525 W. Allegan
 Lansing, MI 48906

ARI Report # 19-82489
 Date Collected:
 Date Received: 02/20/19
 Date Analyzed: 02/20/19
 Date Reported: 02/20/19

Sample Information	Asbestos Type/Percent	Non-Asbestos Material
Lab ID #: 82489 - 01 Cust. #: 3375-1 Material: Plaster Location: Stage Appearance: white,nonfibrous,homogenous Layer: 1 of 1	Asbestos Present: NO No Asbestos Observed	Other - 100%
Lab ID #: 82489 - 02 Cust. #: 3375-2 Material: Plaster Location: Stage Appearance: white,nonfibrous,homogenous Layer: 1 of 1	Asbestos Present: NO No Asbestos Observed	Other - 100%
Lab ID #: 82489 - 03 Cust. #: 3375-3 Material: Plaster Location: Gym Storage Appearance: white,nonfibrous,homogenous Layer: 1 of 1	Asbestos Present: NO No Asbestos Observed	Other - 100%

For Layered Samples, each component will be analyzed and reported separately.

Robert T. Letarte Jr., Laboratory Director

Test Method EPA 600/R-93/116 was used to analyze the above samples. Matrix interference and/or resolution limits may yield false/negative results in certain circumstances. Suspect floor tiles containing <1% should be tested with SEM or TEM. This certificate of analysis relates only to the samples tested and to insure the integrity of the results, may only be reproduced in full. This certificate must not be used by the customer to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the Federal Government. APEX Research Inc. is not responsible for the accuracy of the results for layered samples or samples comprising multiple materials. Liability limited to cost of analysis.



Certificate of Laboratory Analysis
Test Method, Polarized Light Microscopy (PLM)
Project : Montessori, GRPS



Report To:

Mr. Jeremy Brown
 State of Michigan/MDEQ AQD
 525 W. Allegan
 Lansing, MI 48906

ARI Report # 19-82489
 Date Collected:
 Date Received: 02/20/19
 Date Analyzed: 02/20/19
 Date Reported: 02/20/19

Sample Information	Asbestos Type/Percent	Non-Asbestos Material
Lab ID #: 82489 - 04 Cust. #: 3375-4 Material: Plaster/Mortar Location: Exterior- Front Appearance: grey,nonfibrous,homogenous Layer: 1 of 1	Asbestos Present: NO No Asbestos Observed	Other - 100%
Lab ID #: 82489 - 05 Cust. #: 3375-5 Material: Plaster/Mortar Location: Exterior- Front Appearance: grey,nonfibrous,homogenous Layer: 1 of 1	Asbestos Present: NO No Asbestos Observed	Other - 100%
Lab ID #: Cust. #: Material: Location: Appearance: Layer: of	Asbestos Present:	

For Layered Samples, each component will be analyzed and reported separately.

Robert T. Letarte Jr., Laboratory Director

Test Method EPA 600/R-93/116 was used to analyze the above samples. Matrix interference and/or resolution limits may yield false/negative results in certain circumstances. Suspect floor tiles containing <1% should be tested with SEM or TEM. This certificate of analysis relates only to the samples tested and to insure the integrity of the results, may only be reproduced in full. This certificate must not be used by the customer to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the Federal Government. APEX Research Inc. is not responsible for the accuracy of the results for layered samples or samples comprising multiple materials. Liability limited to cost of analysis.

